
NAMAKWA WATER PIPELINE SCHEME FEASIBILITY STUDY : REGIONAL BULK INFRASTRUCTURE GRANT 

 

1 
C:\Users\Peet Botes\Documents\EnviroAfrica\Namakwa Regional Watersupply\Namakwa Pipeline Feasibility Study Body RTF.docx 
 

SEDIBENG WATER  

 

REGIONAL BULK INFRASTRUCTURE GRANT 

 

FEASIBILITY STUDY 

 

CONTENTS 
 

1. FEASIBILTY STUDY / TECHNICAL REPORT 

 

2. ANNEXURES 

 

- Annexure A: Locality Map of proposed project 

 

- Annexure B: Groundwater Study Report 

 

- Annexure C: Schematic of existing water supply system 

 

- Annexure C:  Option 1: Desalination of seawater at Kleinzee 

 

- Annexure D: Option 2: Pipeline from the Orange River at Pelladrift 

 

- Annexure E: Option 3: Upgrade and refurbish of Henkries Pipeline 
[...]
Water Supply Scheme in October 2010. The scope of the feasibility study was to encompass the 

following major issues: 

 

 Determine the current and future water demand for all towns and villages 

 Liaise with all interested and affected parties in the region to determine future developments 

and associated water demands. 

 Conduct an assessment of the current infrastructure condition 

 Conduct a GAP Analysis to determine the difference between current and future needs 

  Investigate and evaluate all possible water supply options 

 Select a single technically feasible solution and develop a project scope for construction 

 Calculate estimated capital requirements as well as the operating and maintenance costs  

 Compile a Water Master Plan for the Namakwaland region 

 

 

1.3 Existing water supply system 

 

The Namakwa Regional Water Supply Scheme consists of the following major components: 

 

 River Pumpstation, gravity main and canal 

 Henkriesmond pre-sedimentation facility, pump station and rising main 

 Henkries Water Treatment Plant, Clear Water Pumpstation and rising main 

 Doornwater Booster Pump Station and rising main 

 Eenriet Reservoir 

 Eenriet to Okiep Gravity Main 

 Vaalhoek Reservoir 

 Okiep Pumpstation, reservoir and rising mains 

 Carolusberg Reservoir 

 Concordia Reservoir 

 Garagoup Reservoir, booster pump station and rising main 

 Little Crest Reservoir and gravity main 

 Kleinzee Gravity Main and reservoir 

 

Each of the above are briefly discussed below in order to provide the reader with an overview of the 

extent, equipment installed and capacities of each component. 

 

1.3.1 River Pumpstation 

Raw water is abstracted from the left embankment of the Orange River at Henkries located 

approximately 120km north-northeast of Springbok. The raw water pump station consists of 4 

number multistage axial flow pumps installed on an inclined reinforced concrete ramp structure. 

The water is abstracted from the Orange River and lifted approximately 20m vertically where it is 

discharged into an elevated concrete sump. The capacities of the raw water pumps are as follows: 

Raw water pump no.1 : 90 liters per second 

Raw water pump no.2 : 90 liters per second 

Raw water pump no.3 : 90 liters per second 

Raw water pump no.4 : 45 liters per second 

Total capacity:  315 liters per second (22.7 Ml/day @ 20 hours pumping time) 



NAMAKWA WATER PIPELINE SCHEME FEASIBILITY STUDY : REGIONAL BULK INFRASTRUCTURE GRANT 

 

10 
C:\Users\Peet Botes\Documents\EnviroAfrica\Namakwa Regional Watersupply\Namakwa Pipeline Feasibility Study Body RTF.docx 
 

 
 

Schematic Layout of the existing Namakwa Regional Water Supply Scheme 
 

Gravity Main and raw water canal (km0.00 to km3.00) 

The water then flows from the raw water sump under gravity into a 600mm diameter concrete pipe 

of 1.5km in length after which it discharges into a concrete-lined canal. The canal has a parabolic 

section with a top width of 750mm and is approximately 1.4km in length. This was most probably 

done to ensure that the supply of water was conveyed above the 1 in 50 year flood line. At 

maximum flow of 315 liters per second, the flow velocity in this pipe is 1.11m/s which is still a 

safe velocity. 

 

Electrical supply and switchgear 

Electricity is supplied to the pump station by means of an overhead medium voltage supply line 

from ESKOM. The switchgear for all of the pumps are very dated and utilize the star-delta starting 

arrangement.  

 

Condition of the Raw Water pump station and related infrastructure 

The axial flow pumps have been modified extensively to avoid continuous maintenance costs. 

Typically, axial flow pumps have their drive motors located at the top of the delivery tubes with 

long extended spindles powering the impellors located in the lowest section of the pump. The 

spindle is then located inside the delivery tubes with a set of bearings. To avoid the continuous 

Cassidra 11.3

Doringwater Booster Pumpstation

13.1

0.9

2.3

Conocordia 9.1

Nababeep 16.2 Okiep 15.3

Narrap 0.4

Kleinzee 25.5 Goudswassies 0.2

Carolusberg 5

Brakputs 0.022

Tamatiebult 0.5 3.1

Skietbank 2.3

 Springbok

Matjieskloof

 Bergsig

 Eskom

39.7

Carolusberg 

Reservoir

Goegap Nature Reserve 

Orange river

Henkriesmond 

Pumpstation

Henkries   

Treatment Works

Springbok 

Reservoirs

Vaalhoek 

Reservoir

}

Little Crest 

Reservoir

Okiep 

Reservoir

Garacoup Reservoir/ 

Pumpstation

Eenriet 

Reservoir

Bulletrap

Steinkopf School

Steinkopf



NAMAKWA WATER PIPELINE SCHEME FEASIBILITY STUDY : REGIONAL BULK INFRASTRUCTURE GRANT 

 

11 
C:\Users\Peet Botes\Documents\EnviroAfrica\Namakwa Regional Watersupply\Namakwa Pipeline Feasibility Study Body RTF.docx 
 

replacement of these locating bearings, the motors have now been moved down to the water edge 

and coupled directly to the lower section of the pump where the impellors are located. This has 

implications as any rise in the river level has the risk that the motors can be flooded. The axial flow 

pumps are quite badly corroded. The switchgear is very old 

and will need to be replaced as a matter of course to 

improve efficiency. The 600mm diameter gravity main 

from raw water pump station sump is not able to carry the 

full flow provided by the pumps. This is probably due to 

some 30 years of silt deposition in the pipeline. This pipe‟s 

routing is also of such a nature that it is partially 

submerged for some length of its route when floods occur 

in the Orange River. The raw water canal is in a reasonably 

good condition and according to the water board does not 

cause any problems. 
         Henkries River Pump Station 
 

1.3.2 Henkriesmond pre-sedimentation plant and lifting pump station 
The raw water canal discharges into a pre-sedimentation facility at Henkriesmond. This facility 

consists of two large pre-sedimentation tanks where a large portion of the settleable solids are 

removed from the stream. The raw water is dosed with a primary flocculent prior to entering the 

pre-sedimentation tanks to aid settling. Settled sediments can be discharged back to the Orange 

River by means of desludge valves and a piping arrangement. There is also access for mechanical 

removal of the sediment by means of a frontend loader.  

 

The settled water is then abstracted from the pre-sedimentation tanks by a lifting pump station. The 

Henkriesmond pump station is equipped with 5 number Sulzer HPH 28-15 multistage pumps 

powered by High Voltage 3300V motors of 375kW and 225kW with capacities as follows: 

 

Lift pump No.1  70 liters per second 

Lift pump No.2  70 liters per second 

Lift pump No.3  70 liters per second 

Lift pump No.4  45 liters per second 

Lift pump No.5  45 liters per second 

Total capacity:  300 liters per second (21.6 Ml per day @ 20 hours pumping time) 

 

 
 

Henkriesmond Booster Pump Station 



NAMAKWA WATER PIPELINE SCHEME FEASIBILITY STUDY : REGIONAL BULK INFRASTRUCTURE GRANT 

 

12 
C:\Users\Peet Botes\Documents\EnviroAfrica\Namakwa Regional Watersupply\Namakwa Pipeline Feasibility Study Body RTF.docx 
 

Rising Main (km3.00 to km13.2) 

The Henkriesmond pump station lifts the partially treated water through a vertical elevation of 

216m over a distance of 10.2km where it discharges the water into the Henkries Water Treatment 

Plant inlet works. The water is conveyed through a 406mm diameter concrete lined steel rising 

main. The steel pipe is continuously welded and is laid approximately 1.00m deep in the ground. 

This section of pipeline runs through an area where severely saline soils occur. The level of salinity 

is of such an extent that the concrete valve chambers are showing signs of severe deterioration. 

Although the steel pipeline is protected from outside corrosion by a petrolatum based wrapping, 

problems with corrosion failures do occur from time to time. At maximum flow, the velocity 

through this pipe is 2.32m/s which is already on the high side and risks such as transient surges can 

be greatly exaggerated at such velocities. 

 

Electrical supply and switchgear. 

Electrical supply is provided by an ESKOM 

66kV overhead supply line and there is a 

substation adjacent to the Henkriesmond pump 

station. The incoming 66kV is stepped down to 

3.3kV. All the Medium Voltage switchgear is 

outdated and fitted with oil-filled circuit breakers 

of which the spares are no longer available. 

 

 

 

 
                Henkriesmond Electrical Substation 

Cooling Equipment 

This facility was also previously equipped with an evaporative cooling system to lower ambient 

temperatures inside the pump station and switchgear rooms. The cooling system is totally 

dysfunctional and extreme temperatures are experienced inside the buildings. 

 

Pump house and Buildings 

The buildings at this facility have not been painted in years and a severe lack of maintenance is 

visible everywhere. The structures appear to be in a functional condition with the exception of some 

loose cladding appearing occasionally. Repainting and tidying up of the buildings is recommended. 

 

 

1.3.3 Henkries Water Treatment Plant and Clear Water pump station 

 

The Henkries Water Treatment Plant has a design capacity of some 18 Megaliters per day. It has 

however been mechanically equipped to produce only about 10 Megaliters per day. The plant is 

equipped with the following facilities: 

 

 Inlet works and Chemical Dosing facility 

 3 x 22m diameter circular bridge-scraped clarifiers 

 10 x Rapid gravity sand filters with false floor drainage system 

 Clear Water sump 

 Clear Water pump station  

- Sulzer HP 28-15-25 6 stage delivering 70l/s each at 390m head 

 Evaporative Cooling Equipment 

 Chlorination plant 



NAMAKWA WATER PIPELINE SCHEME FEASIBILITY STUDY : REGIONAL BULK INFRASTRUCTURE GRANT 

 

13 
C:\Users\Peet Botes\Documents\EnviroAfrica\Namakwa Regional Watersupply\Namakwa Pipeline Feasibility Study Body RTF.docx 
 

 Laboratory 

 Utility Buildings  

- Stores building 

- Oil and fuel storage facilities 

- Workshop 

 Personnel housing 

 Electrical substation 

 Rising Main 

 

 

The water treatment plant was constructed with primarily reinforced concrete with the occasional 

brick masonry infill panels. The condition of the structures throughout the plant is still excellent 

even after some 30 years of use.  

 

Each of the pertinent facilities is briefly discussed as follows: 

 

Inlet Works and Chemical Dosing Facility 

This facility it appears was initially designed to dose a flocculent in 

powder form. There are sufficient facilities available for storage of 

both lime and powdered flocculent such as alum. The facility is 

equipped with make-up tanks as well as dry powder feeders of which 

none are currently operational. Currently Sudfloc 3TL, which is a 

liquid polyelectrolyte, is dosed at the plant. There is no raw water flow 

meter available at the plant which makes the calculation of chemical 

dosages impossible. There is also a lime feeder in which a milk of 

lime solution can be made up and then pumped into a concrete silo 

adjacent to the dosing building from where the lime can be fed into 

the works by gravity. None of the above equipment is operational. 

Lime is occasionally fed into the raw water stream with a spade to 

correct the pH. The existing dosing equipment should be scrapped and 

replaced with new equipment as a matter of urgency. The building itself has been well designed and 

is structurally intact with sufficient hydraulic mixing capability to achieve the required flash mixing 

of chemicals. Provision has been made for future extensions to the treatment plant as the dosing 

facility can provide water to 5 clarifiers although only three were originally constructed. 

 

Clarifiers 

There are three clarifiers on the plant with a 

diameter of 22m each. They are typical 

Bateman type clarifiers with a central 

flocculation compartment and bridge-scraped 

sludge removal. The concrete structures 

appear to be still in good condition. The 

mechanical equipped has however suffered 

from a lack of maintenance with especially 

bridge drive-end gearboxes being in poor 

condition. Lack of maintenance is also evident 

on the overflow weirs where algae are 

growing profusely. There is also grass 

growing inside the flocculation chambers. 

Despite these issues, these 3 units are still 



NAMAKWA WATER PIPELINE SCHEME FEASIBILITY STUDY : REGIONAL BULK INFRASTRUCTURE GRANT 

 

14 
C:\Users\Peet Botes\Documents\EnviroAfrica\Namakwa Regional Watersupply\Namakwa Pipeline Feasibility Study Body RTF.docx 
 

functioning satisfactorily with the clarified water being of acceptable standard. Desludging is done 

manually once a day with the discharged sludge being conveyed to 3 number concrete sludge 

drying beds located below the water treatment plant. The frequency of desludging appears to be 

rather ad-hoc and not based on the quality of the raw water or solids loading of the plant. The 

drying beds appeared to be not in use during the visit to the plant. There is a lot of evidence 

suggesting that sludge and backwash wastewater is merely dumped. 

 

Rapid gravity sand filters 

The Henkries Water Treatment Plant is fitted with 10 rapid gravity sand filters of which only 6 are 

fully equipped mechanically. These filters are of the Degremont false floor design with a side 

channel feed–water inlet. This design allows for backwashing by means of an air-scour cycle, a 

combined air/water scour cycle and water only backwash cycle. It is uncertain whether it is being 

operated as such. Filters are operated as constant rate filters with water levels in the filters being 

controlled by a mechanical float valves. The condition and depth of the filter sand is poor and needs 

to be replaced as a matter of course. It is doubtful whether the required turbidities can be 

maintained with the current sand. These filters have dimensions of 5.80m x 3.20m x 2.60m which 

give them a filtration rate of roughly 4m/h. This rate is very low in comparison with modern 

gravity filters which have nominal rates of 10m/h and more. Given that only 6 of the 10 filters are 

operational, the filtration capacity is therefore only 60% utilized.  

 

Clear Water Sump 

Filtered water is collected in the Clear Water sump which has a storage capacity of 4.545 

Megaliters. Clear Water is abstracted from this facility by the Clear Water Pump Station. 

 

Clear Water Pump Station 

The Clear Water pump station is submerged below the natural ground level in its entirety. It is a 

deep reinforced concrete structure housing the clear water high lift pumps, the air scour blowers 

and 2 dewatering pumps. Provision was originally made for six pumps, but only three where 

provided. The pumps used are Sulzer HP 28-15-25 6 stage pumps powered by 650kW 3300V 

motors delivering 70l/s each at 390m head.  

 

The capacity of the Clear Water pump station is as follows: 

 

Lift pump No.1  70 liters per second 

Lift pump No.2  70 liters per second 

Lift pump No.3  70 liters per second 

 

Total capacity:  210 liters per second (15.2 Ml per day @ 20 hours pumping time) 

 

The Clear Water pump station is also equipped with an 

overhead crane which appears to be operable. There is a 

Clear Water flow meter installed which was not 

operational during several visits to the plant. For all 

practical purposes, no measurement is done. 

 

The electrical switchgear for this pump station is of a 

very old design and spare parts are extremely difficult to 

sources. Very few indication instruments on the 

switchgear are functional and this makes it very difficult 

to operate the plant optimally. At the rate at which 



NAMAKWA WATER PIPELINE SCHEME FEASIBILITY STUDY : REGIONAL BULK INFRASTRUCTURE GRANT 

 